

**SOLID DENSITY OF AGGREGATE PARTICLES
TEST REPORT**



Project : Quality Assurance
 Location : Matangi
 Client : Absorp Filtration Media
 Contractor : -
 Sampled by : Client
 Date sampled : 10/06/22
 Sampling method : Not Stated
 Sample description : Pea Gravel (3-5mm)
 Sample condition : Moist
 Source : Unknown

Project No : 2-68328.00
 Lab Ref No : HA9198_2_SD
 Client Ref No : Pea Gravel (3-5mm)

Test Results

Fraction Tested : Whole sample

	Coarse	Fine	Composite
Solid Density (t/m ³) :	-	2.66	-

Test Method	Notes
NZS 4407 : 2015 test 3.7.1 - Pycnometer method for passing 19mm	

Date tested : 21/06/22
 Date reported : 21/06/22

Sampling is not covered by IANZ Accreditation. Results apply only to sample tested.
 This report may only be reproduced in full
 All information supplied by Client

IANZ Approved Signatory

Designation : Senior Civil Engineering Technician
 Date : 21/06/22



Test results indicated as not accredited are outside the scope of the laboratory's accreditation